


Permeability Test Report

Client:	Attn: Lance Coastline Roadmarkers PO Box 302528 North Harbour North Shore 0751 NZ
Project:	Quality Assurance Testing

<p>The test results reported herein are not accredited. Contact the laboratory for further information. Samples are tested as received unless stated otherwise. This report may only be reproduced in full.</p>  Approved Signatory: Ajit Thapa (Quality Supervisor) Accreditation No: 431 Date of Issue: 02/03/09

Sample Details			
Sample ID:	AUK090-0329	Product:	OGPA / White Paint Line
Sampling Method:	Not advised - not accredited	Location:	NGA
Supplier:	N/A	Date Tested:	25/2/2009
Specification:	N/A	Endorsed Sample:	No
Tested By:	Kuli Faletau		

Test Results					
Location	Material	Test 1 (secs)	Test 2 (secs)	Test 3 (secs)	Test Average (secs)
Site 2 – Inside Lane	White Paint Line	11.68	12.03	11.34	11.68
South Bound at Emergency Turn-around. RHS ATP	OGPA	18.78	18.65	18.91	18.78
Site 3 – Inside Lane	White Paint Line	7.10	10.96	10.63	9.56
South Bound at Toll Gantry. RHS ATP	OGPA	7.34	7.78	9.32	8.15
Site 4	White Paint Line	10.00	11.07	11.21	10.76
South Bound adjacent to Grand Drive On Ramp. RHS ATP	OGPA	16.69	19.25	19.70	18.55

Comments
Test method used: TNZ P/23 Notes:2005